

AB Lindec  
 Box 5  
 421 50 Västra Frölunda  
 SWEDEN

Eurofins Product Testing A/S  
 Smedeskovvej 38  
 8464 Galten  
 Denmark

VOC@eurofins.com  
 www.eurofins.com/VOC-testing

## VOC TEST REPORT


### Indoor Air Comfort GOLD<sup>®</sup>

5 December 2016

#### 1 Sample Information

Sample name	LITHURIN HARD
Batch no.	-
Production date	-
Product type	Concrete impregnation
Sample reception	26/10/2016

#### 2 Brief Evaluation of the Results

Regulation or protocol	Conclusion	Version of regulation or protocol
French VOC Regulation		Regulation of March and April 2011 (DEVL1101903D and DEVL1104875A)
French CMR components	Pass	Regulation of March and April 2011 (DEVL1101903D and DEVL1104875A)
AgBB	Pass	AgBB of February 2015. DIBt of October 2010
Belgian Regulation	Pass	Royal decree of May 2015 (C-2014/24239)
EMICODE	EC 1 PLUS	November 2015
Indoor Air Comfort <sup>®</sup>	Pass	Indoor Air Comfort 5.3a of March 2015
Indoor Air Comfort GOLD <sup>®</sup>	Pass	Indoor Air Comfort GOLD 5.3a of March 2015
Blue Angel (RAL UZ 113)	Pass	RAL UZ 113 for "Low-Emission Floor Covering Adhesives and other Installation Materials" (Version June 2011)
EN 717-1 <sup>s</sup>	E1	2004
BREEAM International	Compliant	GN22: BREEAM Recognised Schemes for VOC Emissions from Building Products

Full details based on the testing and direct comparison with limit values is available in the following pages

  
 Janne R. Norup  
 Chemist

  
 Maria Pelle  
 Chemist

The results are only valid for the tested sample(s).

This report may only be copied or reprinted in its entirety, parts of it only with a written acceptance by Eurofins.